+ Installations for WB-9012G

Page-1



+ Installations for WB-9012G

e Take out Adjustable Feet

e Fasten Adjustable Feet to BSP1 and BSP2

For BSP1 and Bsp2

Page-2



+ Installations for WB-9012G

e Take out Adjustable Feet

e Fasten Adjustable Feet to SP3 and SP6

For SP3 ~ SP6

Page-3



+ Installations for WB-9012G
® Take out the number: BSP2 . SP4

® Join SP4 to BSP2 with:

Hardware A
. , Grainger
Part name Description Photos Q'ty Model #
Hex Screw 5/16" x 3" 8 1YU39
Flat Washer |5/16” x OD23 x 2T 16 *1JY31
Nylon Hex Nut | 5/16" 8 3XTK3
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-4



+ Installations for WB-9012G

Page-5



+ Installations for WB-9012G
® Take out the number: BSP1

® Join BSP1 to BSP2 with:

Hardware B
. , Grainger
Part name Description Photos Q'ty Model #
‘L ﬁb’i}S’BZ
Y 516"
1/2"— e 7/16
3/4,,_:%5;3 5/8"
o :
Hex Screw 5/16" x 2-1/2" E: 8 1YU38
1-1/2"—»%1
2”_-§{*1-3/4
2»1/4"~§;-
2-1/2"—
0OD23
Flat Washer |5/16” x OD23 x 2T 16 *1JY31
Nylon Hex Nut | 5/16" 8 3XTK3
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-6



+ Installations for WB-9012G

SP4

Page-7



+ Installations for WB-9012G

® Take out the number: SP3.

® Fasten SP3 to BSP1 together with:

Part name

Hardware A

Description

Grainger

Model #

Hex Screw 5/16" x 3" 1.1/288 8 1YU39
2-1/4"=
2-1/2"
2-3/4"
Flat Washer 5/16" x OD23 x 2T 16 *1JY31
5730
‘ 8 3XTK3

Nylon Hex Nut

5/16"

-

NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-8




+ Installations for WB-9012G

SP3 SP4
BSP1 BSP2

Page-9



+ Installations for WB-9012G

® Take out the number: THD2

® Fasten THD2 to SP3.SP4.BSP1and BSP2 with:

Hardware E

Grainger
Model #

Part name Description

Q'ty

e —5/32"
” / LR | .:‘i - | v
Hex Screw 5/16 x 3/4 %g, —E= 516" 24 1YU33
1/2" — —7/16
=== 1—15/8"
3/4"— |
Flat Washer 5/16” x OD16 x 2T 24 *1JY31

(*) Hardware item at similar spec available locally.

Page-10



+ Installations for WB-9012G

THD2

SP3
SP4

Page-11



+ Installations for WB-9012G

® Take out the number: SP6

® Fasten SP6 to SP4 with:

Hardware C
. , Grainger
Part name Description Photos Q'ty Model #
‘L 1’ﬁ%}mz
Y 516"
1/2"— s 7/16
S
Hex Screw 5/16" x 2-1/2" TIE 8 1YU38
1-1/2"—»%1
2”_-§{*1-3/4
2»1/4"~§;-
2-1/2"—
0OD23
Flat Washer 5/16" x OD23 x 2T 16 *1JY31
Nylon Hex Nut | 5/16" 8 3XTK3
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-12



+ Installations for WB-9012G

Page-13



+ Installations for WB-9012G
® Take out the number: SP5

® Fasten SP5 to SP3 with:

Hardware C
- , Grainger
Part name Description Photos Q'ty Model #
Yo :
172" — e —7/16
sy — o] ¥
[
Hex Screw 5/16" x 2-1/2" £ 8 1YU38
1-1/2" — S
>§§;~>1-3/4”
" — |
2 1/4'~§-
2-1/2'— 1
0OD23

Flat Washer | 5/16" x OD23 x 2T 16 *1JY31

Nylon Hex Nut | 5/16" 8 3XTK3

-

NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-14



+ Installations for WB-9012G

SP5

Page-15



+ Installations for WB-9012G

® Take out the number: THD1

® Fasten THD1 to SP5 and SP6 with:

Hardware E
. Grainger
Part name Description Model #
=
/4!; i _:j: —4—5/32”
Hex Screw 5/16 x 3/4 %?’8" = ===t 5/16" 14 1YU33
1/2" — e 7/16
- -
. [l 5/8
3/4" — e
Flat Washer | 5/16" x OD16 x 2T 14 *1JY31

(*) Hardware item at similar spec available locally.

Page-16



+ Installations for WB-9012G

® Fasten THD1 to THD2 with:

Hardware D
. , Grainger
Part name Description Photos Q'ty Model #
4
Y
Hex Screw 3/8" x 1-1/4" 3/ 14 1YU44
Flat Washer | 3/8” x OD23 x 2T 28 *1JY33
Nylon Hex Nut | 3/8” 14 3HDU4
NYLON HEX NUT

(*) Hardware item at similar spec available locally.

Page-17



+ Installations for WB-9012G

Page-18



+ Installations for WB-9012G

e Take out the number: Flange

® Join Flange to THD1 and THD2 with:

Hardware J

Grainger

Part name Description Qty Model #

Hex Screw 3/8x 1" 16 1YU43

Flat Washer 3/8" x OD23 x 2T 16 *1JY33

Page-19



+ Installations for WB-9012G

Flange

Page-20



+ Installations for WB-9012G

e Take out the number: Working Light

® Join Working Light to SP3 ~ SP6 and

BSP1~BSP2 with:

Hardware G

Grainger

Part name Description QY Model #

Hex Screw 1/4 x 3/4"

Flat Washer |1/4” x OD19 x 2T 144 *1JY29

Page-21



+ Installations for WB-9012G

Page-22



+ Installations for WB-9012G
Working Light

Page-23



+ Installations for WB-9012G

® Take out the number: Fixing Base

® Fasten Fixing Base to to SP3 ~ SP6 . BSP1~BSP2

and THD1~THD2 with:

Hardware K
. ), Grainger
Part name Description Photos Q'ty Model #
L =
Hex Screw 3/8" x 3/4” %g TE=d—s5/16" | 108 | 1vU42
1/2" — e 1—7/16
—===1—5/8"
3/4" —FEE -
Flat Washer 3/8" x OD23 x 2T 108 *1JY33

(*) Hardware item at similar spec available locally.

Page-24



+ Installations for WB-9012G

Page-25



® Take out the number:

il

Installations for WB-9012G

JUNCTION BOX

® Fasten JUNCTION BOX to SP4.SP6 with:

Part name

Description

Hardware J

Q'ty

Grainger

Model #

Phillips Head
Sheet
Metal Screw

3/16" x 1/2”

1—5/32"
1—5/16"

— 7116“

Page-26



+ Installations for WB-9012G

JUNCTION
BOX

Page-27



+ Installations for WB-9012G

® Take out the number: Curtain Rod

® Fasten CurtainRod to SP5 and SP6 with:

Hardware F

Grainger
Model #

Part name Description Q'ty

Sea—|—5/32"
” [ 5. RLIE T | ;':i e
Hex Screw 5/16 x 3/4 %,}g”_: =——5/16" 8 1YU33
172"m:§; 1—7/16
—=2=1—5/8"
34" — | i
OD18

Flat Washer |5/16" x OD18 x 2T 8 *1JY31

(*) Hardware item at similar spec available locally.

Page-28




+ Installations for WB-9012G

Page-29



[ ]

1/4" —
3/8" —
1/2" —
3/4" —

1||_

1_1/2n —_

o
2-1/4" —
2-1/2" —
2-3/4" —

3

3-1/4"—
3-1/2" —
3-3/4" —

4" T—
4-1/4" —
4-1/2" —
4-3/4" —

5" J—
5-1/4" —
5-1/2" —
5-3/4" —

6 —
6-1/4" —
6-1/2" —
6-3/4" —

o
7-1/4" —
7-1/2" —
7-3/4" —

8" R

8-1/2"—
9u_
9_1/2u P

10" —_

J— 5/32u

—5/16"
JR— 7/16"

J— 5/8"
J— 7/8"

—1-1/4"

—1-3/4"

Page-30

5mm
10mm
15mm
20mm
25mm
30mm
35mm
40mm
45mm
50mm
60mm
70mm
80mm
90mm
100mm
110mm
120mm
130mm
140mm
150mm
160mm
170mm
180mm
190mm
200mm
210mm
220mm
230mm
240mm

250mm




Flat Washer: 1/4"
OD19 0oD23

OD13

Flat Washer: 5/16"

Flat Washer: 3/8"
0D23 OD25

Flat Washer: 1/2"

0OD28 OD30

0oD28 0OD30

©
®

oD25 0D28 0OD34
Flat Washer: 7/16" Flat Washer: 5/8"
0D25

0oD38 0OD40

Page-31



HEX NUT

3/16" 1/4
HEX NUT HEX NUT
NYLON HEX NUT
1/4u 5/16"
NYLON HEX NUT NYLON HEX NUT

5/16"

o

HEX NUT

3/8"

NYLON HEX NUT

Page-32

3/8"

HEX NUT

1/2"

NYLON HEX NUT

1/2"

HEX NUT



